450 SX ATV 2010 <2010><EU><8400JQ>

MASK, FENDERS
9365

Pos Part Number Description Additional Text Quantity
1 83008000015 SPECIAL SCREW M6X15X3 7.00
2 83008000012 special screw M6x12x3 6.00
3 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 11.00
4* 0025060166 HH collar screw M6x16 TX30 6.00
5 8300807201004 AIR INTAKE L/S ORANGE 1.00
6 8300807202004 AIR INTAKE R/S ORANGE 1.00
7 0025080256 HH collar screw M8x25 1.00
8 8300807214404 REAR FENDER+AIR INTAKE ORANGE 1.00
9* 83003095002 WEBBING BACK LEFT NERFBAR 1.00
10* 83003096002 WEBBING BACK RIGHT NERFBAR 1.00




11* 83003092107 LOWER WEBBING FOR NERFBARS 2.00
15 54603048100 clip nut M6 2.00
16* 0926080003 STOP NUT DIN6926 M8 SS 1.00
17 0021080003 WASHER DIN9021-A 8,4 1.00
21* 0125060003 WASHER DIN0125-A 6,4 6.00
22 0125080003 washer DIN 125 A -8.4 3.00
23 8350800200030 FRONT-COVER SX 1.00
24 60035001000 SPECIAL SCREW M6X21 WS=8 2.00
25 83008010060 CLIP NUT EASY BOSS 60X2X7 6.00
26 41001052000 RUBBER SLEEVE D=12MM 2.00
27 8300800100104 FRONT PLASTICPART ORANGE 1.00
28 8300801000004 FRONT FENDER L/S ORANGE 1.00
29 8300801100004 FRONT FENDER R/S ORANGE 1.00
30 83003097100 NERFBARS BIG 1.00
33 0081050121 EJOT PT screw K50x12 only for US and SixDays 2.00
34 83006005000 AIR FILTER BOX COVER 1.00
35* 83008010150 FENDER-FRAME CONNECTION 1.00
36 0025060106 HH collar screw M6x10 TX30 2.00

* = New part




